et e o,

e HARYANA STATE POLLUTION CONTROL BOARD
: C-11, SECTOR-6, PANCHKULA

= Ph. 0172-2577870-73
[P E-mail:hspcbho@igmail.com

No. HSPCBWC( £ < /5 — £5 29 Dated:- 1C.p/- 202/

Ta

Chief Executive Officer, GMDA Gurugram

Additional Chief Secretary, Forest Department, Govt, of Haryana
Additional Chief Secretary, Agriculture Department, Gowt. of Haryana
Additional Chiet Secretary, lmagation Department, Govt. of Haryana.
Additional Chief Secretary, Public Health Engineering Deptt, Govt of Haryana
Additional Chief Secretary, Urban Local Bodies Dept, Govt of Haryana
Principal Secretary, Mining and Geology Department, Govi of Haryana
Principal Secretary. Development & Panchayat Dept. Govt of Haryana
[...]
Mahampur Kasan, and bids opened.
_Gurugram | -

3. Under proposal CETPs

ULBD intimated that W/CS, Haryana has decided that GMDA shall construct the CETPs in
Gurugram and the same has been conveyed to CEQ, GMDA vide this office letter memo

no. Tech/NGT/DULB/2021/B081 dated 11.01.2021

' Capacity | Timelines as | Progress upto Dec, 2020

. | Name of
CETP in MLD | per action
V| S| s 5 plan =1 =
Sector- 18, 1.5 31.12.2022
Gurugram e
Industrial g 31422022
Area, Sector-
37. Gurugram | st
| Total 106 | -

5. Display of online data by the STPs.

The HSPCH & monitoring the data of poliution parameters of the treated effluent from the
STPs. But the STPs aré not displaying the data always remain offiine most of the time.
Which is a violation of the statutory directions of the State Pollution Contrel Board and

conditions of the consent o operate granied to the 3TFs

Sr. | Department | River Total | OMD not installed  Online | Offline | Delay
No. TP | e
- L L 1| IRORN : 1| F—— -
1| GMDA | Yamuna | 8§ | B ——— o4 1 0__
Total 5 O T 0
The list is enclosed is as under:-
Sr. | Industry Name | Name Mame of | Existing | OCEMS | Connected | Online/Offling
Mo. of the the town! | 5TP and | installed with
districi city Capacity | (Yes/No) (| HEPCB
1 | B8 MLD 5TP Gurgaan | Dhanvwapur, =1 Inslailed | Connecled | Cnline
Diharwapur, CGargaon | with
Gurgaan (Morth) ! HEPCE
| | by HUDAn | :

L




Sr. | Indusiry Name | Name | Nameof | Existing | OCEMS Connected | Online/Offline
Mo, of the the town/ | STP and | installed weith
district ciky Capacity | (Yes/No) HSPCHE
o | ———— P MLD) ——k e e
January ot
2004 : . : !
2 | 100 MLD STP Gurgaon | Dhanwapur 100 Installed | Connected Online
Charrwapur, Gurgaan with
Gurgoan (North) HEPCEB
by HUDA in
| 1122004 - - N | .
3 | 60MLD STP Gurgaon | 50 MLD 50 Installed | connected Cnling
Cthanwapur, 5TR with
Gurgaon (Morih) Chanwagur, HSPCE
by ULB! MCG in Gurgacn
110.2018 {Marth) by
[ UL MCG
| | e in110.2018 | B
4 |SOMLDSTP at | Gurgaon | Behrampur 50 Instalied
Eehramgur |
Gurugram
(Soth) by
| HUDA in August
2010 o= AT (N
2 | T20MLD STP at | Gurgaan Behrarmpur, 120 Installed | Connected
Bahramgar | Gurgaaon with
Gurugram HSECHE
[Seuwith) by
HUDA, in July
2014 o B
Total [ — 1 388 - . 0 e

6. Najafgarh drain/Badshahpur drain in Gurugram.

Total - 1454 MLD quantum was 1o be diveried from Leg-l, Leg-ll & Leg-lll drains. Out of
which 85.8 MLD effluent has been diverted so far, 455 MLD effluent yet to be diverted and
action needs lo be expedited for diversicn of this effluent.

7. Reward for good workl Adverse Entries in ACRs of non performing officials.

The NGT has given specific directions in this regard. The action taken in ths regard be
apprsed. Any adverse entry or reward given for successful accomplishrnent of any projecl
12 informed. The fimalines ara being extended without fixing the responsibiity the action
takan in this regard be submitted

B. Prior consent to establish (CTE) for new/ upgraded STPs
As per Water ActEnvironment norms, the STPs have to oblain prior consent to establish
(CTE) betore starting construction of the new STPs or upgradation of STPs. The Govt. has
already sel up single window for this purpose. The GMDA may submit the status of
consent to establish for new STPs and for STPs to be upgraded. It may be ensured that
CTE has been obtained for such STPs

9. Plan for compliance of the standards for faecal Caoliform

HSPCB has issued orders for fixing up the new standards for STPs as per direclions of
NGT vide letter dated 02.07.2020 and ail $TFs have to comply with the same and the
Departments showld submat action plan for each STP. Some of STPs are already designed
for stringent standards. These should be taken up an priarity. Action plan to achieve new
standards = required. PHED and HSVP have provided the likely date of achieving faecal
coliform standard for some STPs. Other Department have not provided any action plan for
or imelines for achieving F. Coli. Standards delails are as under -

1



Yamuna Catchment

Department | Total Likely date of |Likely date of Likely date of

No. of chieving Faecal achieving Faecal achieving Faecal

STPs Coliform standards Coliform standards Coliform standards
100 MPMN/100 ml by 100 MPNMOO ml by 100 MPN10D mi by

i - 2020 021 022

GMDA 5 a 3 | 2

ma

10. Phyto-Blo Remediation of drains.

The Modal Department for execution of BioiPhylo- Remediafion idenfied, The SPY alsc
asked the Department to submit the locatons where the phyio remedation/bio-remediation
wharever feasible

ULB Department has started bio/phyto remedistion works in the drains in Municipal
Corporation, Yamuna Nagar — Jagadhri, as a pilot praject, which will be replicaled at other
places. Municipal Corporation of Sonepat has also invited tenders for the biolphyto
remediation of drains. Similarly, Municipal Corporations of Gurugram and Fandabad are in
the process of preparing the proposals for bio/phylo remediation.  Municipal Comaration of
Panipat has already floated the tenders for the process in their junsdiction.

GMDA has also initiated a pilot project as an intesim treatment for untreated discharge of
Leg | via geo-synithetic dewatering tubes in consultation with CPCE

PHED has undertaken the in-situ phyto/io remediation in its new STPs at Indri and Beri
Chie! Secretary, during the review mesting held, has also direcled that all concemed
Depgartments shall expedite the work on Bio/Phyto-Remediation

11. Action plan for achieving standards for faecal Coliform

HSPCB has issued orders for fixing up the new standards for STPs as per drections of
NGT vide letter dated 02.07 2020 and all STPs have to comply with the same and the
Departments should submit action plan for each STP. Some of STPs are already designed
for stringent standards. These should be taken up on prarity. Action plan to achieve new
standards is required. PHED and HSVP have provided the likely date of achieving faecal
coliform standard for some STPs. Other Department have not provided any action plan for
or timelines for achieving F. Coli. Standards details are as under -

Department  Total Mo. of | Date of achieving F.|Date of achieving
STPs | coli. standards | F. coli. standards

e |  Submitted __| Not Submitted

amoAn | 5 5 | 0

12. Providing flow meter at inlet, outlet and byepass of the STP and display of online
data of the flow meter.
The Executive Committee has directad 1o provide he flow meter intet, outlet and bypass of
tha STP. The STPs should be provided with flow meters as per directons. The online data
for the same should be displayed on the websita of the HSPCH for monitoring the same.
The Govt of india has also pressed for ensuring utilization capacity of the 5TFs and
ensures that all the sewerage is treated in STPs. The provision of flow meter shall ensura
and help in manitoring the quantum of effluent being treated through a particular STP

EF




Staus of flow meters provided by GMDA in inlet, outlet and byepass of STPs.

Sr. | Name of Name ofthe | Existing | Flow | Flow | Flow |
MNa. thi town! city STPand  meter  meterat  meter at
district Capacity at Qutlet bypass
- (MLD) | inlet
STPs
1 | Gurgaon | Dhanwapur, 68 'Yes | MNo Mo
- | Gurgaaon ; ;
- 2 | Gurgaon | Dhanwapur, 100 Yes | No Mo
Gurgaon i - i = - -
3 | Gurgaon Behrampur 50 JYes |Mo Mo
4 | Gurgaon | Behrampur, 120 E = .
_| Gurgaon . =
3 | Gurgaon | Gurgaon _ 50 =
Total 388

13. Inspection of HYMC

BYMC has recommended ach
information. The ATR be given

P1$Fﬁﬁ r
Sr, | Date of
No. | inspection by
HYMC/! MName
and Address of |

1 06 10,2020 1
55 MLD CETP at
IMT Manesar
GMDA

Deficiencies Observed by HYMC

- The Dissolved Oxyoen (DO) sensors are not working

on against the defaulting officers who provided wrong
for the same. The letters already issued on 27 11.2020 by

| Action

Taken
Report

CETP was receiving 42 MLD Mixed Effiuent
{ndustrial and Domestic Effluant),

The QI and Grease remaoval is not propes and the
tame 1= being camled forward to the Primary
treatment facility.

The bath Online pH meters installed in the chemical
dosing channels are showing different pH values
The laboratory operating inside the CETP
premises is not properly equipped and even pH
papers are not available with the operator

The quantum of Lime, Ferrous Sulphate and
Polyelectrolyte used for chemical treatment (remowal
of inorganic pallutants) are grossly  inadequate.
These chemical dosing are not based on inlet
characleristics such as pH value and conductivity
value for both the CETP. The inorganic
poliutants are not removed at the primary treatmeant
facility. thereby influencing the biclogical treatment in
Agration Basin.

properly in both the CETPs. The oparatars informed
that the Dissolved Oxygen value in the Aearation
Basin is 2 mg/itr.

The Mixed Liquor Suspended Sold (MLSS) value
was not proper and there was no visibie live |
Bacierial Mass indicating improper or na bialogical
activity in the Aeration Basin of both the CETPs.

The common Sludge thickener for 25 MLD CETR
and 30 MLD CETF iz filled with dried sludge. Grass
and Pipal saplings are growing on the Siudge
thickener tank —

f3




Deficiencies Observed by HYMC

Action
Taken
Report

B Out of 4 Bak Filter Press installed for Sludge drnng
purpose, only 1 was found operaling Separate
energy meters were not Inslalied to assess the daily
energy consumption in the sludge drying section.

8 The Sludge generation and Remowval in the CETP is

10.The Dual Media Filtration Columns are not being

used regularty and as reported they were cleanad |

installation af the Onling
Monitoring Devices (OLMS) was nol proper, thereby

12 The channel inside the CETP premises was found

The information submitted to HYMC by GMDA through
Ermail on 29092020 regarding chemical consumption,
sludge generalion are  not
corroborating with the facts al site. Some of the
suggestions of HYMC given earber regarding remaval
of operational deficencies of the CETPs are nol
compled Action may be initiated against the
officers for not properly monitoring the aperational |
CETP and submitting

1. SCADA system was not working and total system
2. Conductvity meter in lab was non operational &nd
BOD samphng and testing was not being dcu're

4, Oul of 04 DO meters, none in working condition.
5. Temperature sensors were not working

Cigester not  working,
undergoing cleanmg and maintenance
2. Industrial sludge handling due to construction of

3. 2 no. of surface aeraiors were not working and out of
10, 2 no. of submerged serators were also not

Incomplete sludge separation. |

. Out of 4 only 2 filter press was working.

. Qut of 3 aeration basins. Diffusers were nol working |

properly in one basin and partially working in others, |

. Dead sludge was found in basin and no biclogical
activity was observed Excess sludge was being

__added which was more than the requiremaent

Sr. | Date of
No. | inspection by
HYMC! Name
and Address of
aTP
grossly inadequate
only hwice in 4 years.
11.The location of the
giving misleading data
carrying untreated effluent.
MLSS Lewel and
slatus of the
.  misleading infermation.
2 26.10.2020
wWas on manual mode.
50 MLD STP, at
Dhanwapur ph meter was found o be dry.
Gurugram 3.
GMDA properly,
8. MLES was found to be satisfaciony.
'3 | 26.10.2020 1, Thickner and sludge
B3 MLD STP at
Dhanwapur tertiary treatment plant.
Gurugram
GMDA
warking
4.
5. Gas holder was under repair,
B, MLSS was less than 100 mgfil.
4 26 10.2020 1
Z
100 MLD STP-at
Dhanwapur 3
Gunugram
| GMDA

T




Deficiencies Observed by HYMGC

Action |
Taken
Report

MLSS less than 600 mg/l and conductivity at inlet.
1800 pS cm1.

1. Anoxic Tank

Sr. | Date af
MNo. | inspection
HYMC! Mame
and Address of
| TP
4,
5 2T 10,2020 1.
120 MLD STP at | 2.
| Behrampur
Road, Gurugram
GMDA
3
d
5.
6
2
B
a8
6 | 27.10.2020
50 MLE STP at | 2.
Behrampur 3.
Road, Gurugram
GMDA 4

10.

. DO Meters installed in sl SBR Basin are non

- The present chemical dosing needs to be oplimized,
. Floating weeds

- Sludge Digester under repair to plug emission of

- The Sludge Drying Beds handling digested sludge

Online pH meter. BOD and COD analyzers are not
installed in the inlet of STP,

Damage diffusers in SBR Basin No. 3 and 4 need to _
be replaced immediately for better oxygen transfer
Desired treatment in these SBR Basin canncl be
achieved,

functional and not connected to SCADA System,
thereby the treatment in SBR Basins are being done
manually.

Turbo Compressors are required fo have befter
Gxygen transfer in the aeration process,

2 out of 4 sludge drying belt filtar press are found
warking. The sludge thickenars and sludge digesters
need to be regularly cleanad,

Quantum of Gas Consumption in both the Bio Gas
Engine generating power needs 1o be assossed by
installing adequate meters.

The Tertiary Treatment Facility of 30 MLD Capacity
required Auto Chemical Dosing Pumps based on
water quality of secondary treatment plant,

the

(Eichormia) found in

Clarifiocculater tank,

tank) serving no purpose.

Online pH meters in the inlet of STP not installed
Access recycling of activated Sludge in the Aeration
Basin adding unnecessary sludge load to the STP
The Sludge Removal is not praper and Pumps
installed in the Sludge Thickeners are not wiarking.

Methane Gas generated during Shudge Degustation
DO Sensors are not installed in the Asration Basins.
The operation of the STP is being done manualty
withaut any SCADA Systern,

The MLSS Level in the Aeration Basins is betweesn
3000 to 4000 mg/itr Thes indicatas that unnecessary
dead sludge is being recycled

are lying empty and the numbers are inadequate to |
handle generated sludge. In absence of adeguate
number of mechanical sludge drying facilities the 50
MLD STP will not function proparly

The Tertiary Treatment Facilty of 40 MLD |
Capacity is under trial.

treating raw_ai‘l:mt fbefum aeration |

5



18. 5TPs not meeting the prescribed parameters as poer designed limits.
New standards for STPs have been fixed by Board and the BOD is prescribed as 10
mgil. the 5TPs already designed to achieve BOD upio 10 mg/l have to achieve these

standards from the date of orders |e. 02.07.2020 Other ETFs have

standards by 02.07.2021,
But, 2 STPs of GMDA which are already desagned for 10 BOD in the past, are obsenved to
be not meeting this parameters This is a sefious issue and Departrment need to address
this immediately

List of 5TPs designed below 10 BOD but not com

1o achieve the

plying as per designed limits.

mew

il

Design poliution Actusl results for pollution parametors
Bt o SR R ——— g
Mame of STP BOD [ ARMNo.& | BOD | COD | PH TS5 TO&G | T.Coll
date mgl | mgl | (55 [ mgl
(300 | (2%0) ’u- (100)
0
88 MLD 5TP <5 | 1048 dt 35 100 ﬂ.‘gj' 47 NO 10000
Dhamwapur, 04112020
 Gurgaon _ 2 = | : = -
| % [ 100MLD §TP <5 | 1403-1404 gt 16 £ 7 2B
Dhanwapur, 30 122020
Gurgoan ST N 7| Y |

F.Coll




Agriculture Department.

1. Incremental Progress of the crop diversification.

RYMC applauded the efforts of the State in its attempts to formulate policy on crop
diversification and use of treated waste water, haping that the same will be very useful
for conservation of ground water in the state. The incremental progress achieved in this
regard need to be monitored as it has impact on flow of water in Yamuna and
dependence on river water for irmgation, RYMC further indicated. Chief Secretary was
also requested to send a status report on the progress achieved in these two mnitiatives,
for inclusion in their Report.

Agriculture Department intimated that the State has already formulated the crop
diversification policy and farmers are being persuaded to switch to crope other that
paddy. During 2020-21, an area of 38,612 Ha has been diverted in the State

The incremental progress on monthly basis may be reported

An ambitious programme namely “Mera Pani Meri \irasat" was launched by the
government for diversification of Paddy crop with aliternate crops like Maize | Cotton /
Bajra ! Pulses / Vegelables and Fruits efc dunng Kharif-2020 The applications were
invited on online and an area of 1,35 586 ha registered on penal from entire area of the